
High-intensity statin
prescribed at discharge

Lipid Management
Workflow Template

1: Monitor adherence to lifestyle 
modifications, medications, and 

LDL-C response to therapy
2: Repeat lipid panels every 12 

months, as indicated

1: If on maximally 
tolerated statin, 
consider adding 

ezetimibe

2: If PCSK9i is 
considered, add ezetimibe 
to maximal statin before 

adding PCSK9i

1: Evaluate and optimize lifestyle modifications, 
adherence to guideline-directed statin therapy, 

risk factor control
2: Titrate to high intensity statin, 

if not already taking
Lipid panel

drawn

Repeat lipid
panel in 3-4

months

Repeat lipid
panel in 3-4

months

LDL-C > 70 mg/dL

LDL-C > 70 mg/dL

LDL-C < 70 mg/dL

LDL-C > 70 mg/dL

LDL-C < 70 mg/dL

LDL-C < 70 mg/dL

E D I T A B L E



Post-acute stroke
discharge

High-intensity statin
prescribed at discharge

Post-Acute Stroke
Workflow

E X A M P L E

Follow up with 
Primary Care in 1-2 

weeks

1: Monitor adherence to lifestyle 
modifications, medications, and 

LDL-C response to therapy

2: Repeat lipid panels every 12 
months, as indicated

1: If on maximally 
tolerated statin, 
consider adding 

ezetimibe

2: If PCSK9i is considered, 
add ezetimibe to 

maximal statin before 
adding PCSK9i

1: Evaluate and optimize lifestyle 
modifications, adherence to guideline-

directed statin therapy, risk factor control

2: Titrate to high intensity statin, 
if not already taking

3: Consider referral to lipid specialist or 
PharmD workflow

Lipid panel
drawn

Referral to
lipid specialist

Repeat lipid
panel in 3-4

months

Repeat lipid
panel in 3-4

months

LDL-C > 70 mg/dL

LDL-C > 70 mg/dL

LDL-C < 70 mg/dL

LDL-C > 70 mg/dL

LDL-C < 70 mg/dL

LDL-C < 70 mg/dL



Post-acute CAD event
discharge

High-intensity statin
prescribed at discharge

Post-Acute CAD
Workflow

Follow up with 
cardiologist and/or 

PCP in 1-2 weeks

1: Monitor adherence to lifestyle 
modifications, medications, and 

LDL-C response to therapy

2: Repeat lipid panels every 12 
months, as indicated

1: If on maximally 
tolerated statin, 
consider adding 

ezetimibe

2: If PCSK9i is considered, 
add ezetimibe to 

maximal statin before 
adding PCSK9i

1: Evaluate and optimize lifestyle 
modifications, adherence to guideline-

directed statin therapy, risk factor control

2: Titrate to high intensity statin, 
if not already taking

3: Consider integrated pharmacy referral

Lipid panel
drawn

Consider referral to
lipid specialist

Repeat lipid
panel in 3-4

months

Repeat lipid
panel in 3-4

months

LDL-C > 70 mg/dL

LDL-C > 70 mg/dL

LDL-C < 70 mg/dL

LDL-C > 70 mg/dL

LDL-C < 70 mg/dL

LDL-C < 70 mg/dL

E X A M P L E
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